

TEST REPORT

No. : SHAM20190401239

Date : Apr.11,2019

Page : 1 of 2



China

Choose certainty.
Add value.

YUYAO LANGCHI PLASTIC FACTORY

NO.226, XIN YANG LINE, DITANG STREET, YUYAO CITY

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : Antistatic polyurethane

Sample Number : SHAM20190401239

Product specification : 4x2.5

Test Required : Surface resistivity

Date of Receipt : Apr.1,2019

Test Period : Apr.1,2019~Apr.11,2019

Test result(s) : For further details, please refer to the following page(s)

***** To be continued*****

Sign for

TÜV SÜD Certification and Testing (China) Co., Ltd.

Shanghai Branch

Material Lab

Reviewed by:

Ying Zhang

Ying Zhang

Senior Testing Engineer



Authorized by:

Cosmo Yuan

Cosmo Yuan

Technical Supervisor

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3) The test report shall not be reproduced except in full, without the written approval of the laboratory.

Laboratory:
Material Laboratory
Building D, No. 1999, Duhui Road, Minhang District,
Shanghai, 201108, P.R. China

Phone: +86 21 60376300
Fax: +86 21 60376422
www.tuv-sud.cn

Regd. Office:
TÜV SÜD Certification and Testing (China) Co., Ltd. Shanghai
Branch
3-13F No.151 Heng Tong Road Shanghai 200070
P.R. China

TUV® SHAML 0154091



China

Choose certainty.
Add value.

TEST REPORT

No. : SHAM20190401239

Date : Apr.11,2019

Page : 2 of 2

Surface resistivity:

Environment condition : Temperature (21~25)°C, Humidity (45~55)%RH,
Atmospheric Pressure (86~106)kPa

Test equipment : High Insulation Resistance Surveyor, Model ZC36

Test method : GB/T 1410-2006

Test result :

Test item	Surface resistivity
Result	$2.356 \times 10^6 \Omega$

Sample photo(s):



This report is English version of test report SHAM20190401239, which exists in two official versions, English version and Chinese version.

***** End of report *****

Note: (1) General Terms & Conditions as mentioned overleaf. (2) The results exclusively relate to the sample(s) under test. (3) The test report shall not be reproduced except in full, without the written approval of the laboratory.

Laboratory:
Material Laboratory
Building D, No. 1999, Duhui Road, Minhang District,
Shanghai, 201108, P.R. China

Phone: +86 21 60376300
Fax: +86 21 60376422
www.tuv-sud.cn

Regd. Office:
TUV SUD Certification and Testing (China) Co., Ltd. Shanghai
Branch
3-13F No.151 Heng Tong Road Shanghai 200070
P.R. China

TUV® SHAML 0154092